
----- --------, 

Model 

/ 

I 

'--------~- -- - -- - _ ___ ___J 

C A - L--1 f____J___JI E 

CB- 1 IE 

MITSUBISHI 
ELECTRIC 

P-004A 



HB£0) .:··j.i)C t:.~ L "t 

:::. (J) {f!S,'"'• IJ 7._ I· t= 1aL·I& ~ h -c ~,- • ~ ·f,llmfil>~~ -t: liF!ItJ:_Jt(l)lr~ 
( i -t: - 1- n .. JF~ 1C,, -A:IS ,\1, :1 - 1.-·, ms ~~~~ ?'., {l,i,!f:Cl"tiFO rk Jt < t::.' 

/-. .J '·"'ll' 'i'·(l) J'.l' r-~ 1) .., I (J) '"';-r.rn ~ r-o ( ~:. r.+-1-~ lv' 0 .-=';-A"":> -It l (it ~fi. ·i-J )nfl /" ' l =l-'.:.L:.tJ't-7 ~\:.. \o'O 1· 

P-004A) -t: .::·:iili f.ii- < t::.· ~ ~ L!i' - f~ ~v' -c·---t o 

How to order the parts 
When ordering the spare parts described in this parts li­
st, please clearly state the motor model, parts code, parts 
name and quantity. Along with these items, the control nu­
mber (at lower right of the surface. P-004A) of this parts 
list should be preferably informed to us. 

~~ 1iJ 0 :It a}j 

1. ..• \t, : l :fii i'H~'liHI: .i~.Wd.: .i~Ufl L ~To 

2. UL type: UL t:!Lf"ti-,\."1{7,; 1J nii•J)CT)-t:-1- lt..l.:i~m L ~T 

3. CSA type: C SAn.!.f.~.W,( t;-t-?'II•J)CT)-t:-1· lt.-l.:i~fH LiT 
4. Dual voltage: 7£f:i1L:I± iJ r ;J-: C7)H! ~· II~r l.: j®fH L i T o 

( f§lj) 110/ 220V- 50/ 60Hz ...... _~i .fll 

220/ 380V- 50Hz· .. · .. :=.fl:'l 
5. Generalexport: l·. ~c 2 , 3, 4, ~ l~f-\ ' t.: ot!AIIHf:l -t:- f- 1 !..-l .: j~lfl 

L ~ -t 

Definition : 

1 . Standard : means the standard pr ducts available in the inland 

market. 

2 . UL type : means the motors conforming to the UL specifications 

(for the U.S.A.). 

3 . CSA type : means tlie motors conforming to the CSA specifica­

tions (for Canada) 

4 . Dual voltage : means the following rated voltages : 

(Ex.) 110/220V- 50/60Hz .. · .. ·Single-phase 

220/380V- 50Hz ...... Three-phase 

5 . General export : means the motors to be exported and does not 

include those stated in items 2 ., 3 .,and 4 . 



106-4 205 

CSA type 

General export 

204-1 
204-2 

- 1 -

405 

Dual voltage type 



:Jtjllil'llln7t Common Parts 
f•l:II J Q) ~ 

i Fig. il ll .w, :J - v w. l·t ::J- v ~1"£ -c Q) 0. !9 ... 0.> 
i'fll 1-1 r. Description Amt. 

(/) >+-' 0 1111 ... > j No. Parts No. Ref. No. 
Reg. f£ ..J 

<( co 
~ ::::> 

en :::> u 0 

105-1 K10S90203408 BS902N034P08 S\V,PWHP+--<1'-~M4 >: 0.7 <8 P-Screw with SW &PW M4 ., 0. 7 / 8 2 0 lo 001 
105-2 K10S90001408 BS900N014P08 P+·"'=i'·:; l\14 X 0. 7X 8 P-Screw M4 x 0 .7 <8 2 0 
106-1 K 11 M96875905 BM968B759H05 1iti 7} "" End Cover 1 0 OIO I I 
106-2 K 11 M96894403 BM968B944H03 !t&iJ-' ' End Cover 1 0 
106-3 K 11 M96896602 BM968B966H02 t~ f) ,-:; End Cover 1 0 
106-4 K11M96875901 BM968B759H01 kitd 7} /-\ End Cover 1 0 I 
107-1 K11 M72850201 BM728D502P01 3 t>tit- ·1:7'::7 'I ll· 3P Receptacle 1 00 I I 
107-2 K11 M72850202 BM728D502P02 3 M\7' 7 ';' 3P Plug 1 00 I I 
108 K10S93501321 BS935N013P21 ~~~,.I.Q / ·~ ;/ .:z. 12.5Xl.2 Protective Bushing 12.5 x 1.2 1 0 ool I 
109 K10S93501207 BS935N012P07 ~~~ ,,1~ 7' ·~ ;/ .:L 6.3 X 4.5 Protective Bushing 6.3 x 4 .5 1 0 I I I 
110 K10S91502004 BS915N020P04 (I:{ HI~~ :r;: 84 Toothed Lock Washer 84 2 0 
201 K10S90041406 BS900N414P06 P·U(ifiJ+--<t. ~ M4X0.7X6 P-Brass Screw M4 x 0.7 x 6 1 0 00 00 I 

-202 K 1 OS91502004 BS915N020P04 ,·J~Hw :r.: 84 Toothed Lock Washer B4 1 0 OIO OOI I I 
203 K10S90001410 BS900N014P1 0 p -J- ---.. :f. ~ M4 X 0. 7X 10 P-Screw M4 x 0.7 x 10 1 Ol I 
204-1 K10S94522008 BS945N220P08 +1 0 / 7 ,, ' 7 HP-8N Nylon Clip HP-8N 1 0 I I I 
204-2 K10S94522007 BS945N220P07 -?- 1 0 / 1 ,, -~ 7 HP-7N Nylon Clip H P-7N 1 0 I 
205 K10S90203408 BS902N034P08 SW, PWHP+ --< 'f· ~ l\14 .<: 0. 7X 8 P-Screw with SW & PWM4 x 0.7 x 8 2 0 I 
207 K11 M95884601 BM958D846H01 f~LiHii Protective Film 1 0 0 00 
208 K 11 M99999999 '* I[<Htli Adapter Plate 1 I 
209 K11 M99999999 * ::J ;.,- r>-+r Capacitor 1 
210 K10S90203408 BS902N034P08 SW, PWH P+--< T· ~ M4 X O . 7X8 P-Screw with SW & PW M4 x 0.7 x 8 2 00 00 ol 
212 K11M94313601 BM943D136P01 jt)i• +i 7 7 7'·'1 Reverse Rotation Socket 1 0 l I 
213 K11M98715802 BM987D158H02 l[{ f·l' tli Adapter 1 0 
214 K 11 M95411601 BM954D116P01 ~-::J (·.! ' Terminal Strip 1 () 

215 K10S90001414 BS900N014P14 pi- --<:(.~ M4 X O. 7 X 14 P-Screw M4 x 0 .7 x 14 2 0 I I 
301 K11 M93521683 BM935C216G83 fl}j l\1 ::J' .L. Vibration Insulator 3 (.)0 00 0 
302 K11M92187501 BM921 Z875H01 --< 7.. t · ;.,- Base-Pm 1 ()() ()() 0 I I 
303 K11M97812721 BM978A 127H21 .-.< - 7, Base 1 00 00 0 
304 K10S92221090 BS922N210P90 E If~ !l· . .ll) fj 9 E-Ring 9 2 n l"" "" 0 0 
305 K11 M98500801 BM985D008H01 , ii\1-l::< l~ Swing Arm 1 ()() ()0 0 
306 K10S90341320 BS903N413P20 ;t-'J I.- l· M10 X 20 Bolt M10 x 20 1 ,o 00 00 
401 K10S86203209 BS862N032P09 • ;:._- 11- (: ;y, It- -"< / 1) / '/' # 6203 Shielded Ball Bearing #6203 2 () ll 0 00 
402 K 11 M96281640 BM962Z816H40 7 "v o - l·- 7, 7 "'1 ;.,- 'f Preload Spring 1 In 00 00 
403 K11M38211621 BM382C 116H21 • I • H\1 777 ·~ l· Middle Bracket 1 () 0 () " 0 
404 K11 M90291980 BM902D919G80 fiil fH-~ Fitting Screw 3 lo 0 lo 00 
405 K10S92511116 BS925N111P16 ~ - 5X 5X l6 Key 5 x 5 x 16 1 00 In 00 

-2-



CSA type 

UL type 
Dual voltage type 

General export 

- 3 -

¥!J 
~~~() 

606 607 609 608 

517 518 516 

701 702 



'v 

~l<jififflSol'la Common Parts 
(IEJH ell ell -

Cll Cl ~ 

Fig. ;ll\ ,w, ::J - 1-' W. H ::1 - 1: fi.lllt -c a. ~ &. ... a. > ;'fti "' r. Description (/) > ... 0 ~ 1111 Amt. ... 
No. Parts No. Ref. No. #£ <l: .:: ~ Reg. -1 en "' c: 1r." ::J ~ ., ...;: u O"' 

406 K 11 M99999999 ~ (;I: -j·},. •li. Fly Wheel 1 0 0 0 0 0 
407 K11M91023601 BM91 OD236G01 U + /I· 13 U-Nut 13 1 0 0 0 0 0 
501 K10S90341110 BS903N411P10 ,t( ~~- I· M6 X 10 Bolt M6 x 10 4 0 0 0 0 0 
502 K10S91321006 BS913N210P06 (;I:' JJI~~ :'(C 6 Spring Washer 6 4 0 0 0 0 0 
503-1 K11M97130182 BM971C301G82 1 7 ., + 7 ·( - ;,.- 1'(tt( n · T· H l Clutch Lining With Spr ing Plate 1 0 
503-2 K11M97130183 BM971 C301 G83 1 7 ·,+ 7 1 - ;..-:7'0/.i , ' .:f· H l Clutch Lin ing With Spring Plate 1 0 0 0 0 
504 K 11 M72650201 BM726C502H01 J 7 ., + 7' r...- I· Clutch Plate 1 0 0 0 0 0 I 
505 K10S86202309 BS862N023P09 ;,.- /~· 1-' .t( n~"T •J ;,.- :7':i* 6202 Shielded Ball Bearing ;: 6202 2 0 0 0 0 0 
506 K11M91754101 BM917D541 H01 f7 7 - Collar 1 0 0 0 0 0 
507 K11 M93341020 BM933C41 OH 20 nf !liiJ+th·:1 Movable Bearing 1 0 0 0 0 0 I 
508 K11M91490721 BM914D907H21 .l~~·:~ '7 ., ;,.- .;- Washer Several 0 0 0 0 0 
510- 1 K 11 M92554002 BM925Z540H02 ~ 5X 5X 24 Key 5 x 5 x 24 1 0 0 0 
510-2 K11M92518601 BM925D186H01 ~- 4.763 X 5X20 Key 4 .763 x 5 x 20 1 0 0 

* 512 K10S91502012 BS915N020P12 (~if·lt~~ :'r. B 12 Toothed Lock Washer B 12 1 0 0 -
513-1 K10S91001012 BS910N010P12 +·,I· l\112 Nut M 12 1 0 0 
513-2 K10S91169012 BS911N690P12 liltlf3 u -+ ., i· M12 U-Nut M12 1 0 I 
514 K11M96713303 BM967D133H03 ~~~ .. !Hii. Protective Plate 1 0 l I 
515 K11 M97101105 BM971C011H05 1 7 ., +flli(AMCO-tt 1 7: ) Clutch Shaft AMCOsize 1 00 
516 K11M98061520 BM980C615H20 .t( 7.. Boss 1 00 I I I I 
517 K11M91023601 BM910D236G01 U --1· ., I· M13 U-Nut M13 1 00 I 
518 K10S92514116 BS925N141P16 ~ 5X 5X l6 Key 5 x 5 x 16 1 00 
601 K 11 M92200001 BS922NOOOP01 SEJf3 !l·.~t.;; SE-7 SE-Rink SE-7 1 00 00 0 
602 K 11M 72282580 BM722D825G80 7'v ~ :,.- ,2. Brake Shoe 1 00 00 0 
603 K11M90291980 BM902D919G80 ~Ht- ;; Fitting Screw 3 00 00 0 I I 
604 K10S91001010 BS910N010P10 + ·,I· l\110 Nut M10 1 00 00 0 
605 K 11 M90376401 BM903D764H01 1!ift :t: /l .. I· Special Bolt 1 00 00 0 I 
606 K 11 M96846201 BM968C462H01 7'-IJ- iJ ''--(A l Pulley Cover (A) 1 00 00 
607 K10S90203408 BS902N034P08 SW, PW(;j'P-J-~:t·;.; M4 X O. 7X 8 P-Screw With SW PW M4 x 0.7 x 8 2 00 00 0 I 
608 K 11 M968461 01 BM968C461 H01 7 ' 1)- fJ /' (8 ) Pulley Cover (B) 1 00 00 
609 K10S90203408 BS902N034P08 SW PWHP+~t. ;; M4X0.7X 8 P-Screw With SW PW M4x0.7 x 8 2 00 00 0 
610 K11M96129801 BM961 D298H01 7' ,, 

-1} '' 
Pulley Cover 1 0 

701 K10S92221090 BS922N210P90 E lf~ JI:~t.;; 9 E-Rin g 9 2 00 00 0 
702 K11M92181503 BM921Z815H03 ~;'ff~t· / Special Pin 1 00 00 0 
703 K 11 M90472402 BM904D724H02 tHl.~ ~.~ t· ;.; Special Bolt 1 00 00 0 
704 K 11 M92706701 BM927D067H01 v , ,_,,~ L li' iJ Coil Spring 1 00 00 0 
705 K11M72440901 BM724D409H01 ti'iJ·~ Lock Washer 1 00 00 0 

- 4 -



CSA type 

UL type 

General export 

Dual voltage type 

X02 

- 5 -

X04 

706 



=!tilli ffllriir Common Parts 
fsli J[J Q) 

Q) 

Q) Cl I Fig. j'~l~ ,' .. ', :::1 - ,, u n ..., - ,. jJ.Ilt'£ 'B a. a. ~ 
;jj; " r. Description "' > ~ 0 1111 Amt. .... 

No. Parts No. Ref. No. ~ 
> ) ~ 4: c;; Reg. !1 :::> (/) 
:::1 u 0 

706 K10S91069006 BS910N690P06 ~_,.. .. / I· M6 Wing Nut M6 1 I IO OIO I I I 
801-1 K 11 M 90451403 BM904Z514H03 J[{{t;t.'li.-1· M8 X70 Mounting Bolt M8 x 70 3 0 I I 
801-2 K11M90451407 BM904Z514H07 J[{(;j";t.'JL-1· M8 X95 Mounting Bolt M8x95 3 00 0 0 0 I 
802 K 11 M91490801 BM914D908H01 ~HtN~ :'t. Wide-Rimmed Washer 3 -:JIO 0 0 I I I 
803 K10S91321008 BS913N210P08 !i'.IJI~~ :'f'i: 8 Spring Washer 8 3 0 0 ol I 
804 K10S91001008 BS910N010P08 -t- ., I· MS Nut M8 3 I ol I 
805 K 11 M99999999 * jiiro)i,i7 7 7'( ::J I: H) Averse Rotation Plug With Cord 1 I I I I I 
806-1 K 11 M30307800 BBV30307P80 jiJIL;t;?/7,1 :.- + s -lB Push Button Switch S-1 B 1 I :)01 I 
806-2 K 11 M3030780 1 BBV30307P81 jiJI L ,-y. 9 / 7, 1 ., + s -38 Push Button Switch S-3B 1 I I ool I I 
807 K10S90810616 BS908N106P16 7' 7 7' 1 -~- ;(. :; Wood Screw 4.1 x 16 2 

~ 0 I 
808 K11 M95610701 BM956D 1 07P01 7, -T ·:.- 7'11..- Staple 5 ol I I 
809 K 11 M99999999 * 7 '-1) Pulley 1 _ _,~_, I I 
810 K 11 M99999999 * 'r[~ill;! ::J- , .. Power Supply Cord 1 I I I 
X01 K 11 M99999999 806-1,806-2,810 jiJI L ;t.' 9 / 7, ·( / +*II•'( Push Button Sw1tch Assembly 1 I I I 

K11 M99999999 805, 806-1, 806-2 jiJI L ;t.' 1 / 7.. ( +*ll.Jl: Push Button Switch Assembly 1 I I I I 
X02 

810 I I I I I 
901 K 11 M98755380 BM987D553G80 J[{f.J'jt.t Conduit Base With Notched Plate 1 0 I 
903 K 11M 99999999 * 7v-J.., Frame 1 I 
904 K11 M99999999 * o - 1 ( ~ -1 · -; I· ('.]') Rotor With Shaft 1 I 
905-1 K11M38211721 BM382A 117H21 7'77 .. ; I· Load Side Bracket 1 0 0 I 
905-2 K11M38211722 BM382A 117H22 7'77 I· Load Side Bracket 1 0 0 0 I I 
906 K11 M93758421 BM937B584H21 v .~<- Lever 1 0 0 00 0 I I I 

(BM921 D877H01 ) m'§t t• :-- ) (Special Pin) ( 1 ) 
907 K11M97102480 BM971 C024G80 77 ·:.-++llr Cltch Shaft 1 0 0 0 
909 K11M92187601 BM921 D876H01 ~.'t§t t' / Guide Pin 1 0 0 00 0 I I I 
X03 K 11 M99999999 905-1 , 905-2.909 7' 7 7 :.- I· *IU•: Bracket Assembly 1 0 0 00 0 I 
910-A K 11 M99999999 * 7.. ·r- 9, jifr~~;7' 7 7'H Stator W ith Reverse Rotation Socket 1 0 
910-B K 11 M 99999999 * 7, ·r- 1, ::1 - , .. H Stator With Cord 1 0 0 0 I 
910-C K11 M99999999 * 7, 7 - 1, 'I- 1: ?,i!(;J· Stator With Power Lead Wires 1 00 

X04 
K11 M99999999 903,91 0-A ,91 0-B 7, T- 1*JL•'t: Stator Assembly 1 I 

910-C 

~~- [ll] E 

-6-



- 7 -

Will 
Fig. tm .Wa ~ - , .... WH::J-V 1J.IIt'£ 

"' ffl~ IJU r. Description Amt. No. Parts No. Ref. No. 
Reg. 

iJ~.v- 1. X l:lll"IJ>,Wd: ~.> \ • "L li, -{: - I· Jl-- n,•1 1', , ·;ttl:t: , J;';ii~~ - Vli~:t~:t .h ~ ·:,·tt< t!~\• , 

2. 106-1 • 108, 801-1, X01, 91 O-B(7)miV1fJ:t,li!i 100\V 11]0).-'j.f : foJ! m L ~ T , 

3. 106-2, 109, 212, 213, 301, 801-2, 805, 910-A, X02 (7)fi:Htl(.l:!:l'!filOOWJIJ H~~ ~-t, 

4. 204-1 , 207-210, 806-1 !iJilfll JIJ (7).-'j. r: I•~ lfJ L ~ -t , 

5. 204-2, 806-2ti _:_-tJIJI JO)ri!: W JJJ L ~ -t, 

6. ·905-20)7'7 7 ·~ I· ······7'- 11- iJ /{-Jf(f'J·uffiE<:·-t, 
905-1 (7)7'7 /r ·~ I· ··· ···7'- 11- fJ /{ -Jf'{ (']":'f; uftm<:·T o 

Note 1. x-mark; Please send us the information s of motor (model name, voltage, frequency ) and country name !customer name ). 

2. Standard type of Fig. No.106-1, 108, 801-1, X01, 910-B· ·····Only used for Motor output 100W. 

3. Standard type of Fig . No . 106-2, 109, 212, 213, 301, 801-2, 805, 910-A, X02· ··· ··0nly used for Models except 
Motor output 100W. 

4. Fig. No. 204-1, 207-210, 806-1 ····· ·0nly used for single phase 

5. Fig. No. 204-2, 806-2· ···· ·0nly used for three phase 

6. Fig. No. 905-2 "Load side bracket" ······Possible to f1t pulley cover 

Fig . No . 905-1 "Load side bracket" ...... Impossible to fit pulley cover 

~I< ii!i f$,r., 
Q) "' "C Ql a. en ... a. > ~ 1/) > ... 0 ... > ::5: <1: 

!; 
...1 Ul <;; 
:::> u ::I 

c 

I 

I 

I 

I 
I 

I 

CA rTTl ce - w..J......J E 

Common Parts 

~ 
~ 
iii 
(!) 

I I 
I I 

I 
I 

I I I 

I 

I I 
I I 
I I I 

I 

I I I 
I 

I 
I I 

I 

I 

I 
I 
I 

I 
I 




	Mitsubishi Clutch Motor E Series-1 copy
	Mitsubishi Clutch Motor E Series-2 copy
	Mitsubishi Clutch Motor E Series-3 copy
	Mitsubishi Clutch Motor E Series-4 copy
	Mitsubishi Clutch Motor E Series-5 copy
	Mitsubishi Clutch Motor E Series-6 copy
	Mitsubishi Clutch Motor E Series-7 copy
	Mitsubishi Clutch Motor E Series-8 copy
	Mitsubishi Clutch Motor E Series-9 copy
	Mitsubishi Clutch Motor E Series-10 copy

